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CLIENT INFORMATION: 

 

Company:   Chengdu Shelly Sunshine Trade Co.,Ltd 

Address:  No.18,Unit 1, Bldg. 9,Haike Electronic 
Information Industrial Park,No.319,Qingpi 
Road,Wenjiang Dist.,Chengdu 

  

SAMPLE INFORMATION: 

Product Name: rattan fermenting bread basket;linen 

Model/style No.: - 

Main Material: - 

Buyer: - 

Supplier: - 

Country of Distribution: - 

Testing Period:  04/24/2018-04/28/2018 

 
 

OVERALL RESULT: 
 PASS 

 
 

 Refer to page 2 for test result summary and appropriate notes. 
 
 
 
 
 
 
 

HANGZHOU ASIAINSPECTION  
TESTING TECHNOLOGY CO., LTD 
 

Kevin Lee 
Technical Manager 

 

  



             The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein. 
This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Testing Technology Co., Ltd 

 

 

   
 

 

TEST REPORT 

  

Test Report # 18A-001004-1 Date of Report Issue: April 28, 2018 

Date of Sample Received: April 24, 2018 Pages:  Page 2 of 9 

 

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD           Email: Labtesting@asiainspection.com     Tel: (86) 571 8999 7158 
 5/F A2 Building  No. 1213 Huoju South Road  Puyan Street  Binjiang District  Hangzhou  China 

 

TEST RESULTS SUMMARY: 

 

At the request of the client, the following tests were conducted: 

 

CONCLUSION TEST(S) CONDUCTED 

PASS Regulation (EC) No. 1907/2006 REACH Annex XVII, Item 43 Azocolorants in Textiles 

PASS 
Commission Regulation (EU) No 10/2011 & (EU) 2015/174 and German Food, 
Articles of Daily Use and Feed Code of September 1, 2005(LFGB), Section 30&31 
with amendments - Specific migration of formaldehyde 

PASS 
Commission Regulation (EU) No 10/2011 and German Food, Articles of Daily Use 
and Feed Code of September 1, 2005(LFGB), Section 30&31 with amendments - 
Pentachlorophenol  Content 

PASS 
Commission Regulation (EU) No 10/2011 and German Food, Articles of Daily Use 
and Feed Code of September 1, 2005(LFGB), Section 30&31 with amendments -
Sensorial examination odour and taste test 
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DETAILED RESULTS: 
 
Regulation (EC) No. 1907/2006 REACH Annex XVII, Item 43 Azocolorants in Textiles 
 
Test Method: EN 14362-1:2012 
Analytical Method: Gas Chromatography with Mass Spectrometry 
 

Specimen No. 1 - - - 
Limit 

(mg/kg) Test Item CAS No. 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 

4-aminobiphenyl 92-67-1 ND - - - 30 

Benzidine 92-87-5 ND - - - 30 

4-chloro-o-toluidine 95-69-2 ND - - - 30 

2-naphtylamine 91-59-8 ND - - - 30 

2-Amino-4-
Nitrotoluene 

97-56-3 ND - - - 30 

5-nitro-o-toluidine 99-55-8 ND - - - 30 

4-chloroaniline 106-47-8 ND - - - 30 

4 methoxy-m -
phenylenediamine 

615-05-4 ND - - - 30 

4,4’-diaminodiphenyl 
methane 

101-77-9 ND - - - 30 

3,3’-dichlorobenzidine 91-94-1 ND - - - 30 

3,3’-
dimethoxybenzidine 

119-90-4 ND - - - 30 

3,3’-dimethylbenzidine 119-93-7 ND - - - 30 

3,3’-dimethyl-4,4’-
diaminodiphenyl 
methane 

838-88-0 ND - - - 30 

p-cresidine 120-71-8 ND - - - 30 

4,4’-methylene-bis-(2-
chloro-aniline) 

101-14-4 ND - - - 30 

4,4’-oxydianiline 101-80-4 ND - - - 30 

4,4’-thiodianiline 139-65-1 ND - - - 30 

o-toluidine 95-53-4 ND - - - 30 

2,4-toluylenediamine 95-80-7 ND - - - 30 

2,4,5-trimethylaniline 137-17-7 ND - - - 30 

2-methoxyaniline 90-04-0 ND - - - 30 

4-aminoazobenzene 60-09-3 ND - - - 30 

Conclusion PASS - - -  
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Note: 
mg/kg = Milligrams per kilogram 
LT = Less than 
ND = Not detected (Reporting Limit = 5 mg/kg) 
 
Remark: 
In the case of levels per amine component less than or equal to 30 mg/kg, according to the analysis as 
carried out, azo colorants which can release one or more of certain listed amines by cleavage of their azo 
group/s were not detected in the commodity submitted. 
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DETAILED RESULTS: 
 
Commission Regulation (EU) No 10/2011 & (EU) 2015/174 and German Food, Articles of Daily Use and 
Feed Code of September 1, 2005(LFGB), Section 30&31 with amendments - Specific migration of 
formaldehyde 
 
Test method: EN 13130-1:2004 & DD CEN/TS 13130-23:2005 
 

Specimen No.  1 2 - - - 
Limit 

(mg/kg) Test Item Test condition 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 

Formaldehyde  
70℃, 2h 

3% Acetic acid 
ND ND - - - 15 

Conclusion  PASS PASS - - -  

 
Note :  
mg/kg = milligram per kilogram = ppm  
ND = Not Detected (Reporting Limit= 3mg/kg ) 
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DETAILED RESULTS: 

 
Commission Regulation (EU) No 10/2011 and German Food, Articles of Daily Use and Feed Code of 
September 1, 2005(LFGB), Section 30&31 with amendments - Pentachlorophenol  Content 

 
Test method: With Reference to § 64 LFGB, B82.02-8 and quantification by gas chromatography-mass 

selective detector (GC-MS) 
 

Specimen No. 1 2 - - Max.Permissible 
Limit 

(mg/kg) Test Item CAS No. 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 

Pentachlorophenol 
(PCP) 

87-86-5 ND ND - - 0.15 

Conclusion PASS PASS - -  

 
Note: 
mg/kg = Milligrams per kilogram 
LT = Less than 
ND = Not detected (Reporting Limit = 0.05 mg/kg) 
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DETAILED RESULTS: 
 
Commission Regulation (EU) No 10/2011 and German Food, Articles of Daily Use and Feed Code of 
September 1, 2005(LFGB), Section 30&31 with amendments -Sensorial examination odour and taste test 
 
Test Method:     DIN 10955: 2004 
 Test condition: 70°C, 2 hours 
Test media:         Distilled water 

No. of panelist: 6 
 

Specimen No. 1 2 - - Max.Permissible 
Limit Test Item Result Result Result Result 

Sensorial examination odour 
(Point scale)  

0 0 - - 2.5 

Sensorial examination taste 
(Point scale) 

0 0 - - 2.5 

Conclusion PASS PASS - -  

 
Scale evaluation: 
0: No perceptible odour 
1: Odour just perceptible (still difficult to define) 
2: Moderate odour 
3: Moderately strong odour 
4: Strong odour 
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SPECIMEN DESCRIPTION: 
 

Specimen No. Specimen Description Location 

1 Yellow wood Rattan basket 

2 Beige textile  Lining 
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SAMPLE PHOTO: 
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